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Appendix A.1: DTS (6 dB) Bandwidth
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1 Result Table

NOTE 1: In this document, the DTS6dBBW refers to the measured “DTS (6 dB) Bandwidth” value. In this
Appendix, the fc(DTS6dBBW) refers to the center frequency of the DTS6dBBW. The
introduction of the fc(DTS6dBBW) is due to the FCC OET KDB 558074 measurement
procedure for “Fundamental Emission Output Power - Maximum Peak Conducted Output
Power”, which uses the DTS6dBBW band edges.

NOTE 2: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at each chain, and used as respective results for each chain.

EUT Conf. DTS6dBBW, fc(DTS6dBBW), | DTS6dBBW, | fc(DTS6dBBW), | Verdict
Ant 1 [MHZ] Ant 1 [MHZ] Ant 2 [MHZ] Ant 2 [MHZ]

11B/1_B@1 10.25 2412.025 Pass
11B/1_B@2 - 10.3 2412 Pass
11B/1_M@1 10.3 2437 Pass
11B/1_M@?2 - 10.25 2436.975 Pass
11B/1 T@1 10.3 2462 Pass
11B/1 T@2 - 10.25 2461.975 Pass
11G/6_B@1 16.55 2411.975 Pass
11G/6_B@2 - 16.45 2411.975 Pass
11G/6_M@1 16.55 2436.975 Pass
11G/6_M@2 - 16.45 2436.95 Pass
11G/6_T@1 16.5 2462 Pass
11G/6_T@2 - 16.5 2462 Pass
11N20/0_ B@1 17.75 2411.975 Pass
11N20/0_B@2 - 17.75 2411.975 Pass
11N20/0_ M@1 17.7 2437 Pass
11N20/0_M@2 - 17.75 2436.975 Pass
11N20/0_T@1 17.75 2461.975 Pass
11N20/0_T@2 - 17.75 2461.975 Pass
11N20m/8_B@1+2 17.8 2412 17.8 2412 Pass
11N20m/8_M@1+2 17.8 2437 17.8 2437 Pass
11N20m/8_T@1+2 17.8 2462.025 17.8 2461.975 Pass
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2 Test Plot
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Amplitude
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Bandwidth
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1 Result Table

NOTE 1: For measurements on smart antenna systems (devices with multiple transmit chains), the test is

performed at each chain, and used as respective results for each chain.

EUT Conf. 99% Occupied Bandwidth 99% Occupied Bandwidth Verdict
[MHz], Ant 1 [MHZz] [MHZz], Ant 2 [MHZ]
11B/1_ B@1 13.8436 Pass
11B/1_B@2 13.8070 Pass
11B/1_M@1 13.8072 Pass
11B/1_M@2 13.7989 Pass
11B/1 T@1 13.7725 Pass
11B/1_T@2 13.7856 Pass
11G/6_B@1 16.4734 Pass
11G/6_B@2 16.4734 Pass
11G/6_M@1 16.4741 Pass
11G/6_M@2 16.4826 Pass
11G/6_T@1 16.4756 Pass
11G/6_T@2 16.4775 Pass
11N20/0_ B@1 17.6757 Pass
11N20/0_B@2 --- 17.6811 Pass
11N20/0_ M@1 17.6735 Pass
11N20/0_M@2 --- 17.6751 Pass
11N20/0_T@1 17.6802 Pass
11N20/0_T@2 17.6770 Pass
11IN20m/8_B@1+2 | 17.6742 Pass
11IN20m/8_B@1+2 | --- 17.6806 Pass
11N20m/8_M@1+2 | 17.6747 Pass
11IN20m/8_M@1+2 | --- 17.6721 Pass
11IN20m/8_ T@1+2 | 17.6692 Pass
11IN20m/8_T@1+2 | --- 17.6661 Pass

Report No: SYBH(R)002032012EB-8

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 28 of 854




g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

2 Test Plot
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Conducted Output Power
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1 Result Table

NOTE 1: In this Appendix, the Pmax refers to the measured “Maximum Peak Conducted Output Power”
value. According to the description of FCC OET KDB 558074, the fc(DTS6dBBW) (as the
DTS6dBBW band edges) from “DTS (6 dB) Bandwidth” is used to determine the integrated
band power.

NOTE 2: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at each chain, and then combined into a final result Pmax which is the calculated
linear sum of each result “Pmax@Ant i’ with i = 1 to N (the N denotes the antenna ports used by
smart antenna systems).

EUT Conf. Pmax@Ant 1 [dBm] | Pmax@Ant 2 [dBm] | Pmax [dBm] Verdict
11B/1_B@1 19.03 19.03 Pass
11B/1_B@2 - 16.88 16.88 Pass
11B/1_M@1 17.22 17.22 Pass
11B/1_M@?2 - 16.65 16.65 Pass
11B/1_T@1 16.9 16.9 Pass
11B/1 T@2 - 16.55 16.55 Pass
11G/6_B@1 22.42 22.42 Pass
11G/6_B@2 --- 22.08 22.08 Pass
11G/6_M@1 21.99 21.99 Pass
11G/6_M@2 --- 21.89 21.89 Pass
11G/6_T@1 21.93 21.93 Pass
11G/6_T@2 --- 21.63 21.63 Pass
11N20/0_ B@1 22.29 22.29 Pass
11N20/0_B@2 - 21.34 21.34 Pass
11N20/0_ M@1 21.92 21.92 Pass
11N20/0_M@2 - 21.66 21.66 Pass
11N20/0_T@1 21.94 21.94 Pass
11N20/0_T@2 --- 21.62 21.62 Pass
11N20m/8_B@1+2 18.67 19.83 22.3 Pass
11N20m/8_M@1+2 18.66 19.55 22.14 Pass
11N20m/8_T@1+2 19.74 18.61 22.22 Pass
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Spectral Density Level

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 79 of 854
Copyright © Huawei Technologies Co., Ltd.



S'& RF Test Report of AP6610DN-AGN-US

- -
HUAWEI

FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

1 Result Table

NOTE 1: In this Appendix, the PD* refers to the measured “Maximum Power Spectral Density” value with
100 kHz RBW. According to the description of FCC OET KDB 558074, the final result PD
should be adjusted based on the PD* with a factor of BWCF = 10 * Ig(3 kHz/100 kHz) = -15.2 dB
(i.e. PD [dBm/3 kHz] = PD* [dBm/100 kHz] - 15.2 [dB]).

NOTE 2: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at each chain, and then combined into the final result PD* or PD which is the
calculated linear sum of each result “PD*@Ant i” or “PD@Ant i” with i = 1 to N (the N denotes
the antenna ports used by smart antenna systems). It should be noted that the method is a
worse consideration (for convenience, the linear sum frequency by frequency for each antenna
port is not used), because each “PD*@Ant i” or “PD@Ant i” value maybe correspond to different
frequency occurrence.

EUT Conf. PD*@Ant 1 PD*@Ant 2 PD [dBm/3kHz] Verdict

[dBm/100 kHz] [dBm/100 kHz]
11B/1_ B@1 7.12 -8.08 Pass
11B/1_B@2 4.98 -10.22 Pass
11B/1_M@1 5.45 -9.75 Pass
11B/1_M@2 4.85 -10.35 Pass
11B/1 T@1 5.06 -10.14 Pass
11B/1_T@2 4.69 -10.51 Pass
11G/6_B@1 0.95 -14.25 Pass
11G/6_B@2 --- 0.74 -14.46 Pass
11G/6_M@1 0.62 -14.58 Pass
11G/6_M@2 0.44 -14.76 Pass
11G/6_T@1 0.52 -14.68 Pass
11G/6_T@2 0.61 -14.59 Pass
11N20/0_ B@1 0.48 -14.72 Pass
11N20/0_B@2 -0.31 -15.51 Pass
11N20/0_M@1 0.12 -15.08 Pass
11N20/0_M@2 -0.01 -15.21 Pass
11N20/0_T@1 0.6 -14.6 Pass
11N20/0_T@2 -0.19 -15.39 Pass
11IN20m/8_B@1+2 -1.71 -0.74 -13.39 Pass
11IN20m/8_M@1+2 -1.77 -1.07 -13.6 Pass
11IN20m/8_T@1+2 -0.8 -1.43 -13.29 Pass
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Into Non-Restricted Frequency Bands
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FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

1 Result Table

NOTE 1: In this Appendix, the Pref refers to the peak power level in any 100 kHz bandwidth within the
fundamental emission which is used as the reference level, the Puw referrers to the maximum
emission power in 100 kHz band segments outside of the authorized frequency band.

NOTE 2: Considering that the higher ratio of 100 kHz RBW to the span for the frequency ranges below 30
MHz make the results determination be complicated, a narrower RBW is used for these ranges
but the measured value should add a RBW correction factor (RBWCF) where RBWCF [dB] =
10*1g(100 [kHz])/narrower RBW [kHz]). In this Appendix, the narrower RBW is 1 kHz and
RBWCEF is 20 dB for the frequency 9 kHz to 150 kHz, and the narrower RBW is 10 kHz and
RBWCF is 10 dB for the frequency 150 kHz to 30 MHz.

NOTE 3: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at each chain and used as respective results for each chain, due to the relative-limit
requirement.

NOTE 4: In this Appendix, the “< Limit” in results table denotes “Puw less than Pref — 20 dB”.

EUT Conf. Pref@Ant 1 Puw@Ant 1 Pref@Ant 2 Puw@Ant 2 Verdict

[dBm/100 kHz] | [dBm/100 kHz] | [dBm/100 kHz] | [dBm/100 kHz]
11B/1 B@1 6.8 < Limit Pass
11B/1_B@2 511 < Limit Pass
11B/1_M@1 5.38 < Limit Pass
11B/1_M@2 4.86 < Limit Pass
11B/1 T@1 4.99 < Limit Pass
11B/1 T@2 4.82 < Limit Pass
11G/6_B@1 0.75 < Limit Pass
11G/6_B@2 0.43 < Limit Pass
11G/6_M@1 0.83 < Limit Pass
11G/6_M@2 0.5 < Limit Pass
11G/6_T@1 0.47 < Limit Pass
11G/6_T@2 0.26 < Limit Pass
11N20/0 B@1 1.04 < Limit Pass
11N20/0_B@2 -0.32 < Limit Pass
11N20/0_ M@1 0.46 < Limit Pass
11N20/0_M@2 0.1 < Limit Pass
11IN20/0_T@1 0.3 < Limit Pass
11IN20/0_T@2 --- -0.03 < Limit Pass
11N20m/8_B@1+2 -1.98 < Limit -1.05 < Limit Pass
11N20m/8_M@1+2 | -1.87 < Limit -1.12 < Limit Pass
11N20m/8_T@1+2 -0.41 < Limit -1.91 < Limit Pass
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2 Test Plot

2.1 11B/1 B@1

2.1.1 Pref
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w5 Agilent 11;12:11 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

. <l> Freq Offset
3.00000000 Hz

LW
e Mg o Al ) T
e ]IIL"-..I W, l rota |||| ) ! | "
3 '|'|_rI L 'llr el -.-..Irpﬁl '\.h-.r|l|'\' rll‘hﬁpfﬁ'r"r"'kr'ﬂrl"I.I|"1|rIi.rrﬂ.l"-‘.ll"l1||,‘-.|“'|..-r.l'r rIl\.'-,_|"'rI|,-'I'1"'rI'l"-'II|r|‘|II"|.|"F.‘H'-"I'|,—-1IP'|-*|l'll.'r' 1|| ..II"'I

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13

Copyright 2000-2007 Agilent Technologies
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oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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w5 Agilent 11;13:01 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €

Copyright 2000-2007 Agilent Technologies
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w5 Agilent 11;13:15 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
10.00RARAA MH=z
Lto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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w5 Agilent 11;13:28 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

I n ) " .
A, ,’”"ri,-"‘-.lr"‘- 1|'|~|..II Jll‘li"".'"."""l Ir..u;1-'-.-,-.-J.-r.-.f\llﬁm._.;r.-llf |-Iqu'*..,ﬂ.fr""r.f""-lllr 'l'\"l..l"l"'..l"".r"' ‘J"ull"-r ‘lI'''|'l||’."HF'“'I''-'''|""|.ln'.|"-‘‘‘|n‘''l,;‘‘r‘LF''-.-""""I"*I.hl'll"I '~].‘I._-_.|"'|.r F r e q 0 f f 5 e t

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies
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w5 Agilent 11;14:07 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies

2.2 11B/1_B@2

2.2.1 Pref
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2.2.2 Puw
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BH 1 kHz
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Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
oupled | Rl

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

N S e e B B R e 000806 MHz

Co
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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w5 Agilent 13:17:57 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €

Copyright 2000-2007 Agilent Technologies
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w5 Agilent 13:18:11 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
10.00RARAA MH=z
i Futo Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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w5 Agilent 13:18:24 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65606000 MHz

Huto Man
1 —_—

4

L, 4-f-....4.'-1'1,-.ﬁ..-,n1F|.'ﬁ,.u'-.-,-"'-'k.-,.".-'1"l-..r-..r1.-'ll.,"'""‘\,J"-r.-lI f"p.-.-|"-\'1-"I||'I'|||rf1.|""'"'lr'-r-|' W r"-.-"""'*".-\‘lui"h’"r'r.l"-r""ﬁ.r‘ H-J r"f1.}"'“".""I-Lrr|ai-'hrklﬂl'h‘rl"q“h- F r E q 0 f f 5 e t

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies
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w5 Agilent 13:19:02 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies

2.3 11B/1_M@1

2.3.1 Pref
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2.3.2 Puw
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w5 Agilent 11;23:35 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

o l..-r-l,u"...h,_:_* Ny )
R LT L) PP . g . | I
WA ey I"t'"'"l”',""l_f'.l,h""(ﬂ'\'._..|".‘-'.h"p'llllr-..l-ﬁq_‘li.l 'I""I'lIl--"l“-.-.ﬂ."’""'«.,.ﬁ,r-"-' "‘-"ﬂ'lli‘lrt"l,-*-,.'-""‘ 1,,' '1||-'.fm-""'~'."|,.

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13

Copyright 2000-2007 Agilent Technologies
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oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

e s O B B R E—— . AOO0A00 MHz
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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# Agilent 11;24:25 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227 RRRAEA MHz
I Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 124 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;24:48 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 11;24:59 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

1
N L FN T | ol i LN N T S h?'-.-—ﬁ-‘- Pt bl o
Bl et ‘!uﬂ.l.- 1 '.f"l,rJ'I (DT """Jll"."-\"'" e lig ey Ui ATl g I AT e “,a Ll Freq Offset

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;25:39 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:22:25 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

i,
TN
b a1 M ) n

L II‘r"ll‘-""l-'n.!" GRS s ] .
L AR L U l‘-""""1'|r"-""*'|.ﬂr'q-1' '-ﬂ,a-r" h,ll1"l--I'I‘||"|._.."-.'J"'bf'-m.w""rl__f\" |.J'-"'r-..vlr|-""""‘".'

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

S B T ESE S B e e N EEEmmm e - . OG0AAG MHz
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:23:16 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:23:31 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
108000808 MHz
| Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:23:44 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

.1'11.1|-"|.,_ S i 41"".\.'-?1"'1‘1: 1',-..Ifr.... {i.‘_,.h Jnﬂll_,.p'uu._ﬂ.' '1""}-"-.."'-.,.‘.-,""-11'- il h‘l‘.-.,_ﬁhi"m-‘., . ,o.-'r'-.r-'n_.-"‘1"-..fﬂ"l""'r‘.'l.,--""-'tu,-""'ﬂ H,p_lr.'-,,f.ulllp A F re q 0 f f set

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 133 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:24:22 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2.48000008 GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;33:01 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

il A
ety Ll Y Iy
1 R AT T LY Y S T P T n [ .
{ro-d e T TR Y L,.,q'l,m'.] Y] I"'r""r"'|.l'-"'1;,|'"'-r'lr-'-‘-’".-II1,|"'|""‘|.n"'l-|l]h_,-""‘ IIHII|ll‘..IrI'"'ITIJPI'-'.'I'!'II‘I‘L

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

S B T ESE S B e e N EEEmmm e - . OG0AAG MHz
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;33:51 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;34:05 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 11;34:18 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.650868600 MHz
1 Auto Man
) ,-._-"\'J.IPH‘I u"-._a.,rn‘II b, r||"-'I?P-.l"'.-'rlrJ"rI"I..-'1"‘I_I"r“rilrll“'-"T'-J '."h'-"n-'I"‘;_.h'”pj"lnu"l.'-'*""-.,l'-‘ “ll'-'"-"'-aJ'I Iﬁ.[""""-f ih f""f'."-'"l-l'.1'*-r1P"'-|rI'-r"'"'*'"Irlh'"'-"'lﬁf"'l F re q 0 f f 5e t

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 11;34:55 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:26:24 May 29, 2012 Freq/Channel

IETVIEANE  Center Freq
53.415 dBm 29.C000600 ki

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

T |
- I'I"Llllr “ym, IHIF Al " | f

yH RSV w b WL ey . X

{ A LR R It | f I I"k*""I'""""‘a'p'1'-“"||"'l'|"l-"pl.,'""|]' LIr||,l""l"ll"'.'l,.ﬂ"'l-ﬂ"'.jll'ﬁ"l." *.'-'.r-ﬂf'.,r-

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

S B T ESE S B e e N EEEmmm e - . OG0AAG MHz

Co
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 13:27:14 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:27:28 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
108000808 MHz
i Huto Man

52 bty b bRt oo A VA b i g Freq Offset
P.06B0BARE Hz

Signal Track
On Off

BH 108 kHz #UBH 360 kHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:27:41 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

1
|"}-.’..4'1'r|'|.l_,-.|.|"|..'..,fr|l.l| ;J"'-,n,.,.i.....l_.'lf'p.,qilb.l-__ l-.a'-'p-. .-IW'IJ"'-.-""I |If."1.l'I-Irll'rl.ll"rki_l.ﬂ_-'hﬁl r_,J."'i,! _|-""'|,vb'fJ~"1-'i,,rr-J"|,|'r'-'N"‘.‘iﬂiﬂql.r..l.uff -‘.'l-r1llpu i l,l.ﬁr."‘l“,i._.-"h#r-ll.'-' F r e q 0 f f 5 e t

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:28:19 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Atten 16 dE
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;37:49 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

-y ||'|-.|l'l| "I*.,rr';.i il " |"b'._l'l h i i n
¥ I" ". LT ] "I'l i (|t A i (T -, i i Id H
r u h] A |'| W l||| r{| ﬂ 'III] |I,I1 Wy |.... '.I'Hl.r”‘.ﬂ H"u"'41|"r-.r'.' L.F,J-n‘q'. ‘u""u‘J -J' 1| l.-.|.||1,a.-r'\\|'|.r|'..l‘l| ;I"Ir "'rll'r"-"fll. o 'I_.
|

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Page 151 of 854



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;38:38 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;38:53 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;39:06 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

491 750 0 GHz

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;39:44 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

A

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Atten 16 dE
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13;12:09 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

P, M4 ,
Pl F L o - fn
s AT, "‘IP|I1|__._'I I:__ 1A r 1 . W ) )
FHLa b gl WA "'h'*'r‘li'nr.f""h’“-l firgf v '-.._1"I|’|.-'-nTl4'|,--'-.l"'I,.-'*-'n""'"'u..-“p s

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz

Report No: SYBH(R)002032012EB-8

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13;12:59 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:13:13 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
il 10.0000000 MHz
Nl Quto Man

-.r-n'r-mrJwa.mu-,‘-,"+a’r#.s-'r-wmum"ra-ru4u'w.m1'l,rvJ‘uuﬂhhJ-'.ﬂn-*“'i‘-%hww*-w-#m'ﬂ“”"u Freq Offset
@.0BEREEEE Hz

Signal Track
On Off

BH 108 kHz #UBH 360 kHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 13:13:26 May 29, 2012 —
Mikrl 2,495

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.6506aa08 MHz
Auto Man
'1I._L|I'-,-'l.1LL.rl.-.fn.-hr-.nf‘u".-i,_l.'l.-"rlll. LT F r e q 0 f f 5 e t
B.EARBAREE Hz

ittt n-'-'l-".H-1'1I1"-1..-'""\-.-.l'.l""}"*""'Ir‘"|.l.l'H'l"'..l"r""l-1"'.lIIJ'1"'|1_Ir1.f,r."L-1‘|-,-._...-,.,ﬂ.!F|1_JL'I|_.-‘|“"-1.I-.I ‘I1r':'l-..i'l.-.-'-.\fl..'l"

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:14:04 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies

2.9 11G/6_M@1
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Atten 16 dE

1

. .-'n-"'\"'-'-'.'p"'"-"“"""f"L-"'.-"'""ﬁ"l.-"*.-.-"'-_-,-"| |"'II-."|.|"r".._."I._Ir_'-..|~I||--""'||~|"-.".|._|" R R T

e

# I|_|I E: H
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;41:59 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

. Freq Offset
 Fole 0.00000000 Hz

I_:_' |£| n "|~||-.r"1'|',u“. P ‘I.r' A
e ey e W e ol o i ;
. ! II ‘1|r ] ‘ﬁ"q "“I l 'P'll Ilu'ru‘f'!""._l -Il-.I1.IIrlIJI|"1'I.hFI‘l-'-"lrI|.JI'1LI.lI'I"'"r-.fII'1i‘“IFI'l'"|.|ﬁ"4-'|'|”""*,.'¢-‘|flrlll'LL| 4----'|h|| I|I r'l|" '."‘|..-'r'1|-a,_|-r 4|| Irqlﬁ,
Y Tl

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz

Report No: SYBH(R)002032012EB-8

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;42:50 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;43:05 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 11;43:17 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65606000 MHz
1 Auto Man
. } 'r1.l'l"I1.l'i'l1-II.l'l..'I1b'."'|.,||Fi1..rI"'l."..hf'r'uII,r'ln'lql.‘llnli"rr‘lmlhﬂ""l _.-u"In'I‘"r1l""l.""‘i\'-lr'L'r."‘"l'l,'I1'lr"""."'-'*1'u'."'IrI"'-"’“"‘l-"rr'f‘Iql"'HT"J?I"'""lr"'"'rf'I.i-‘I'-IhL"IPJIHJ.L“'L'IIL'JIJI- F r E q 0 f f 5 e t
3.66660068 Hz

Signal Track
On Off

491 750 0 GHz

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 11;43:55 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies

2.1011G/6_M@2
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Atten 16 dE

L A L P Y g (T s - T LN LT T T TR e T (T | PTAL I T L oAl a Tar
Iy TR LT T T v T " II_1...’_.\“. AP Py e A R ] o
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 13:08:08 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz
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Huawei Proprietary and Confidential
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 13:88:58 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227 BRARAA MH=z
N Buto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:09:13 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
10.0000000 MHz
ty Auto Man

ST R, SRR TUPEI P RERI R AN TR TR Freq Offset
AARRRGEAR Hz

Signal Track
On Off

BH 108 kHz #UBH 360 kHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 13:89:25 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
) Auto Man

. 4 " ! i | T . 1 " |
" urI,“J\.-1.1n~.r-L..-",,r.-a.-1|_,-.l,..,_r..-,-||.1,.,,- --.I.-.-'-.H'IL_I,.~.,r\'I|.".' *‘*\-‘v-._.f'r'f e, ot T A Ll e e M "L.II.'J Fre q Offset

B.00000000 Hz

Signal Track
On Off

491 750 0 GHz

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:19:04 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies

2.1111G/6_T@1
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Atten 16 dE

1

A b = T, T WY T Aoy % e
LS T L F T L TSN, ._.--.'lI frel R |r-|--..-".l.-"r-_--.h' [ W,

# I|_|I E: H
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:82:05 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

S
Ilqu\l_"“'.r e Al | . gl

PR ety oL e e 1 r L T

L LAY W k-r""I"g'u'-'r"-l".ll'w'ﬂ I'.-""-"J h"‘fr'-'r*:1r"‘""-.-n'"."'-n.;-i""'Ipm,.—.l""-"'.fa"".] |..|'rm"1-.t-"1'l|"li‘

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz
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Huawei Proprietary and Confidential
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:82:55 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:83:18 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:83:22 May 29, 2012 Freq/Channel

GHz
- Center Freq
— 2.49175600 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

L 'r-"-u'l'-f"n.-q“I et Jl[.-'..lu'l,,,kI._,|'||I"P""|‘1rl*"|‘.-"LI.J"f"1."i‘-,,1"1|"!""I.I|1.'.‘i.|‘-.-.¢r"|'| J"'lJ.I..n'L.-H vl ''"'l"|1F--'''I.'|-..‘I'''*-"'|_|'|.".-‘Jf'1r|'-II '""r1"'L"-""l.1II".r'r'I1'-Ill"ll-“"#""-""" F re q 0 f f =1 -] t

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:04:01 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Atten 16 dE

P ST P TN S AT g g A 0
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:83:41 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset

T B.00000000 Hz

e ol .
L PLUYIN LN YL P .

¥ TUNEIL LM, -r'li"'l,,."f'-]"'|,.I-1,u"-u..-1"'.-a'"|_|"ru'"'1L.;'""'.r-"-.rtp"-'-.'f-.,'., e “['J'lrI.[l,.. ||1|.-'-*'1"- o I|P|!|m“”

ke =l I | H

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:04:31 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 13:04:45 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 13:04:58 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
i Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 138536 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Atten 16 dE
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:86:35 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
i B.EARBAREE Hz
| ¥ ||'--.1.1r| A n

H ||r'-] |;‘.’|*]1|-.{-,I.ﬂ T - I| L Ay f
el L '||1'1"|"'-h..-|,|"l.ﬂn|,.r1 Wy l"'."'lll .'1"1i|h_l'lb"1'-'1'| r"'-"--r-'-""f'.«"1L|"'1,-’"‘*'r'|'1'"I.-11_,--.1""-.1"-."*";

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:87:25 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:87:39 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
106060000 MHz
I8l Auto Man

o
il S £t - Pt o Freq Offset
B.00060000 Hz

Signal Track
On Off

BH 108 kHz #UBH 360 kHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:87:52 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
s Auto Man
N

) 1 ! Lo N
i Pt F..wr".-""f‘-r'|_.['r' I'F"'Il""l""'ﬂ"" et l"'l,.r“-.ﬂ"- 4,-"1'1.,"1»1.""" ,,-[ l"ulr'-""r'i"'-. I b e i, N P Ir N, e Wiy F re q 0 f f e t

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:88:29 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies

2.1411N20/0_B@2
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Atten 16 dE

1

N N N e - ) o, o . d PR M e e
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:49:32 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

I,
W | r.{l,
et TR ;l.'rlhl"".r-._ iy e | T, TR T SR, -
! T LR "“"‘lrlrﬁi' I.-'llpl“"r' T Y Lo ot b I._...~,,""1_.'*-,,-"'L4"|__.-""|'.-'|.-4~.""s-'l'u'.r.4"'-.-',"-.,;-"'-.,.-

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz

Report No: SYBH(R)002032012EB-8

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:58:22 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:58:37 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

A

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 12:50:43 May 29, 2012 Freg/Channel
[ ~H=

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

k1

Pt D 'p*-'f'r-.|‘L.'.fl-J"-""I|'-*f"'--4"-'"-'"m|"'|..-'-.ﬂ'|,r“-1-'*H-h'-'-a-.-'I'f'r".r..-"ﬂ""l-:.-a"rl-' iy sttt rnaihe Ao M drh sl Fre q Offset

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;51:28 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Atten 16 dE
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;18:39 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

A’ -"'""r'lr.""'-.-] ] hq'l [ LY, P i fi
v L LA et o by . |
o LA UL A W R 2o, Ml _,4 M "'mlr'"“l-""'-'llpl"--r'w'| PN
1 d v

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;11:38 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Jl Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 208 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;11:45 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
10.0000000 MHz
1 Auto Man

LIRS I T M SRR PRSP RR WY Freq Offset
' A.ABRERERE Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;11:57 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;12:36 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Atten 16 dE
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:53:57 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz
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Copyright © Huawei Technologies Co., Ltd.

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:54:47 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:55:01 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
10.0000000 MHz
ty Auto Man

e e LI ERE R NS TR LR Y Freq Offset
B.eRBEEREE Hz

Signal Track
On Off

BH 108 kHz #UBH 360 kHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 12:55:14 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 12;55:52 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 12:14:38 May 29, 2612

Atten 1@

1
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;14:46 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

1 Freq Offset
R 3.66660068 Hz

"I\‘LI"I."'J- Iﬂ I
LA™ N S ..'l "

Ll U IV PR R LA . i

Yy et |l ""'l"ll"..l"ll'-,'I bl I-‘rp'"‘ll'lll"'rlrI-'l]''mJ'-""""-"l.'pd.."‘'"'‘''-'"'-'.'I"'"|-l'|,|r|"-.-'-.l"|'||""l||\i''|l'~'-.Ir'I;-.-.'i“.""il""|.l'|f'rIr."'I..*"..I'*Irlllrn.r'h

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;15:38 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227.00000A MHz
)l Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;15:52 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
10.0000000 MHz
1 Auto Man

-aw.-.uHm-»-w.~rr-rA»»ah-»Mnuw.*'w.a-a'mvw“f-ﬂfr-ﬁhJﬁﬂvH*m?"wh-’*‘%'*‘*'ﬂw“**ﬂ“ Freq Offset
0.00000000 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;16:05 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.6506aa08 MHz
i Auto Man
.""'nj:.-..r rq"n,'.-'ﬂ_ "~ ﬂn,.'~’“"‘l"l'..*1_'|‘.,.'.||"'-'h"'-"l'r"' 1-; . pinpe—— ]"'-n,.l_q.‘.,'ilh_ﬂl,l,_ f1"'"'!-"'""--1-“l|..-"‘- i 1""'.f.l"l.1""""l' o A f",".'l,'h“-.i.'-"u‘-f'h. F re q 0 f f set

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;16:43 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

- ah 'f;:-l'l- - ;: ' Center FrEq
Atten 36 dB g 26 CA08008 K

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

it J| '|l" l| oo, 1
bl lm 1" 'I.Fl HI ik H'.l" i "|"I'-"r""r{."."rI'-""L'rI"""-"""l"'l"ﬂ"l..""l-"f- |‘nl"r-;.1“|r"lu'r-'rv'| ,u'l"'.ﬂ"x, |"r|"'1|1~"-r'-m"'*|l .

" o Signal Track
On Oft

#BH 3 kHz Sweep 13

Cupyrlght 2000-20087 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:09:01 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:09:24 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
 Auto Man

(]
BN et g bbb oot s bt b Freq Offset
B.EARBAREE Hz

Signal Track
On Off

BH 108 kHz #UBH 360 kHz
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